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Fig. 1 Model of method for jelly strength

a: absorption cell of square ; b : Jelly of silica gel ; c:
weight ball
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AWM, KBEETI10~15 2BIMRLEY —Ro» £ B
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250 mL X 27 5 A 2%, HFABERCEEIAICH
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Vi3 5.
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AEHR, KB LTOMERRR%Z 3 BB r 4
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Table 1 Results of jelly strength of silica gel

No. 1 No. 2 No. 3

Heating time on bath/min <5 10~15 >20
Jelly strength/g cm 2 <7 11 >17

MREEBLL, 3-1-1 0¥ —HEREEE AVCllE L7,
FER%E Table 1I1TR L7, KB L TONRIEE 2S5 5 H R
WD No. 113X —BE7gem > Kif L 5% <, No. 2
?10~15 77 HIE¥ ) —HE 11 gem ™, No. 3 O 20 45+
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BOS LCARw ZHEH T A B/ L7z
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TH#72No.1~No. 3 D7 A BiLB n=3 DZN LI 0.1g
THELDIZITRIL, KERF MY YA S.0g 2N R
T 5. BEHR, BRWICEREMZ CNREMEL, RSk
RYRAFNRYF Y (PMP) B 100 mL X 27 5 X2
NERLT A COBBFOFYEELHER 249.773 nm
2 R TICP-AES L, 7 ABRFICE TN LEILS VR
(B,0;) B#RKD72. No. 1~3 D7 L Bikk% FhEh 3
ElE& L 7-#5R% Fig. 2 1IR L7z BOs DEF &L No. 1
(BY—ME<7gcm™® & No.2 (¥VU—HE 11gcm )
1200 ug g ' I TIRIZM L TH o225, No. 3 (Y —
BREE>17 gem D) 3R 500 pug g & 2B EE o T
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323 ERFP_BIELTrIFOEE 9IEOHLII
ZAZHNR406 VAR 05 g % EMICIY, 312
LRI ETOMRMB % No. 1~No. 3 @ 3 BRI
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Fig. 2 Analytical results of B,Ojs in precipitate of silica
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Fig. 3 Analytical results of SiO, and Na in precipitate
of silica
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TREL TV, UL, No. 1137 4 BRILEDE S Hhw
TOBENAREEERY, WHFCIHFHEETSI L, No.
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Table 2 Analytical results of SiO, in silicate (JCRM

R406)
Proposed
Number of analysis 5
Mean mass % 96.67
G,-1 mass% 0.046
RSD. % 0.05

Certification value of SiO, : 96.71 = 0.08 mass%

TR A F% 7 vALKEBLE L - BOBESDITFD
BACETINRLF Y VAR EELE. 7 v bkERBRLE
BOHESLDITICT v bKEE 2 mL, HEE 1 mL RO
BB(1+1) 2mL %A, &y b7L— M ETMHRLTS
W%, MBOEERESESL. BHEE EBROQ+1) 5mL
ZMZCTRELTINREMBL, BH%E PMP # 100 mL A
AT7SGRAACANERET S, COBEHTDOF M) T A%
¥ 589.00 nm T ICP-AESHISEL, y 1 BHIZEEIS
FrUYLAEERDA. HR%E Fig. 31T I T7TRL
2. FMUTLEE No. 2R EELTED, No. 1
3E L, No. 3RO DENRKREVERTH o 7.

(@)  SiO, + 4HF — SiF, t + 2H,0

(b)  B,Os + 6HF — 2BF; t + 3H,O

(©)” NayO + nH,;O — 2NaOH* nH,O
Na,O + CO; — Na,COs (nH,0)

"B A FRERERER (@) ITEYRILL, 7 v bk
FRRAMERIEOBRE TRO BN D05, B 1 FiTEb
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5N 5. Fig. 3 D No. 31T MY ARERIES W20,
TRME S 4 FBAMREIC o2 EZ OND.
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Highly Precise Determination of Silica in Silicate by
Alkali Fusion/Coagulation Gravimetric Method

Mitsuyoshi WATANABE' and Satoko OTSUKI'

' Materials Research Laboratory, NGK Insulators, Ltd., 2-56, Suda-chou, Mizuho-ku, Nagoya-shi, Aichi 467-8530
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Silica determination in a silicate sample was carried out by using an alkali fusion/coagulation
gravimetric method. In the proposed method, a 0.50 g sample of silicate powder was placed in
a platinum dish and fused with 2.0 g of sodium carbonate and 0.3 g of boric acid.  After the
cake was dissolved in hydrochloric acid, and then coagulated on a water bath, it was measured by
the gravimetric method. Through this method, it was possible to determine with high precision
the amount of silica in the silicate sample. '
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